98—CURRENT GMC H.D. STANDARD CAB IN16 05/15/02

[insms/w'm.a/rmxm.l/tmm-s/trmm-sﬁum]

@ mmmmmmmm
MARK THIS DIMENSION ON THE PINCH WELD

(DRIVERS SIDE SHOWN)

BRACKET ASSEMBLY
ASSEMBLE WITK S/16° BOLTS

BRACKET ASSEMBLY MOUNT TO BOOY
ASSEMBLE WATH 5/18 BOLTS AND
f14 SELF DRILUNG TEX SCREW

BOOY ¢ L
. ot \
=X
! b 728 ——

§ | MOUNT AT Lockron ssow AT (1)




te
¥ 71

SUDE ONE 1/4 x5/8
INTO EACH TRACK,

®

HOLD BCARD IN PLACE,

REAR RESTING ON
MOTE:

BE SURE THAT 1/4" BOLTS ARE PLACED
SUPPORT

INTO THE

SCREW THROUGH STONE GUARD
INTO FENDERWELL UP USING #14
BY 3/4 SELF DRILING SCREWS,
MAXE SURE YOU ORILL INTO METAL

WiTH THE
THE BACK BRACKET

sTep

T |
©)

(ul 2s o o
SECURE BOARD TO BRACKET

WITH (2) 1/4 NUTS

WTH BOARD LEVEL TIGHTEM REPEAT FOR OTHER S0E
AL LOOSE BOLTS ..
NSTALLATION  OTY. DESCRIPTION OTY, DESCRIPTON
PARTS LIST: 1 RUNNING BOARD 1 ORNER & 1 PASSENGER 1 BOCAP | LEFT & 1 RIGHT
§ STONE GUARD 1 LEFT & t RIGHT 8 S/16'x 3/4 WASHER HEAD BOLY
8 3/8t1 SEF TAPPING SCREW 8 5/18~18 HEX WASHER HEAD NUT
8 f143/€ TEX SCREW 2  FLAT BRACKET, FLO7
4 1/45/8 SQUARE HEAD SCREW 2  HORIZONTVAL BRACKEY, SUPPORT, 3124F
N6 4 1/4-20 HEX NUT
03/15/02

ONDS PROOUCTS=1000 PAOCRESS STRIETWETURGS, M 40081416451 ~2300I0LL-FREE: 800-T26~0367+FAC616-431 $1I26EE-wwe.suarn—praSom




